
 

 

 

 

Memoire de master 
 

En automatique 

 

Spécialité : automatique et informatique industrielle 

 

Présenté par 

 

Ayoub Miad 
 

 

Automation and supervision of a 

desalination plant 

 

 

 

 

Proposé par : Mrs. Ikram Kaoula. 

 

 

 

Année académique 2022-2023 

 

 

 

 

 الجـمهورية الجزائرية الديمقراطية الشعبية 

République algérienne démocratique et Populaire 

 

العــلمــي  والبحــثوزارة التعليم الــعــالي   

Ministère de l'Enseignement Supérieur et de la Recherche Scientifique 

 

 جــامعة سعد دحلب البليدة  

SAAD DAHLAB Université de BLIDA 

 

كلية التكنولوجيا     

Faculté de technologie 

 

  قسم الأتمتة والتقنية الكهربائية

Département d’automatique et électrotechnique 
[...]
larger macro-flocs that can either settle or be filtered out of a solution. However, the 

effectiveness of flocculation can be impacted by the ability of flocs to form, which may not 

always be optimal for settling and filtration. In such cases, different chemical agents like 

polymers and NaClO may be added to enhance the formation and density of flocs. Nonetheless, 

there is no guarantee that these agents will improve the ability to deposit or even form a 

floc.[15]  

 

1.2.3. Clarification: 



Chapter 2: Description of the station Desalination of EL MARSA in SKIKDA. 

35 
 

 

The process involves allowing the flocs created by the chemical treatment to settle and 

compact, followed by removing the resulting sludge containing the settled solids.[13] The 

device responsible for the clarification is the lamellar settling tank schematized in Figure 2.3. 

 

 

Figure 2. 3: Lamellar settler. [30] 

 

The process of using a Lamellar settler, also known as a lamellar clarifier, separates solids from 

liquids in the following way: 

 

● Flocculated water enters the settler and flows through the inlet channel, descending to 

the bottom of the settler before reversing its flow direction and passing upwards through 

packs of slats. 

● Particles settle inside the packs of coverslips and slide down into the sludge funnel. 

● Accumulated sludge can be eliminated continuously or discontinuously as needed. 

● As the water flows upward through the angled lamellae, the particle's path is determined 

by the suspension flow and settling rate, resulting in a sedimentation velocity that forces 

the particle down the slat bundles, causing the sludge to slide downwards. 

● Finally, the clean water flows upward and is discharged through the outlet. 

 

1.2.4. Sludge treatment: 

 

Sludge treatment consists of removing the sludge from the pre-treatment, and pumping it into 

the drying beds to reduce its quantity and ensure easier handling and unloading. 

 

 

1.3. Filtration step: 



Chapter 2: Description of the station Desalination of EL MARSA in SKIKDA. 

36 
 

 

One of the primary processes for treating water is filtration, which involves removing 

suspended solids from a water suspension by passing it through a bed of granular media using 

primarily physical means. Filtration is particularly effective in removing turbidity, color, 

micro-organisms, and particles from water, whether they were present in the water or formed 

as a result of pretreatment.[17] 

The basic filtration configuration is as follows:  

 

● Eight sand filters for depth filtration; 

● Five cartridge filters for surface filtration;  

● Two boosters and two pumps for washing the sand filters (1 for the use + 1 backup) .  

 

1.3.1. Double layer pressurized sand filter: 

 

The double layer filter consists of a layer of anthracite, with a thickness ranging 

between 1.25 and 2.5 mm, resting on a layer f marbled fine sand that is between 1 and 1.5 mm 

thick. These two layers are reinforced with gravel, and the filter includes six pneumatic valves, 

which are depicted in Figure 2.4.  

Anthracite is a coarse material that has a greater ability to retain impurities compared to fine 

sand. In situations where the filter system volume is high, dual filter layers are especially 

effective in removing particles. To maintain the unit's efficiency, an automated backwash 

mechanism is used for the dual-layer filters, utilizing a combination of air and water.[18] 

 

 
 

Figure 2. 4: Sand filter 

 

 

 

1.3.2. Cartridge filters: 



Chapter 2: Description of the station Desalination of EL MARSA in SKIKDA. 

37 
 

 

The cartridge filter is cylindrical in shape and contains a filter cartridge. The filter can 

be easily accessed through a lid on top of the cylinder. The filter cartridges are made of either 

vegetable fiber or synthetic materials that are pleated in a star pattern to increase the filter 

surface area without enlarging the cartridge. The quality of the filter is enhanced by making 

the pleats narrower.[19] 

The main objective of the cartridge filter is to use surface filtration to eliminate larger residual 

particles, which in turn protects RO membranes from mechanical harm. 

 

 

Figure 2. 5: cartridge filter 

 

1.3.3. Resulting water quality: 

 

After the pre-treatment phase and the filtration phase, the filtrate leaving the cartridge 

filters must meet strict quality criteria in order to be used for the RO step. The criteria are as 

follows: 

 

Criteria Value 

PH Between 7.6 and 7.8 

Clogging index (SDI) ≤ 5  

Turbidity ≤ 0.5 NTU 

Total chlorine concentration Cl2 ≥ 0.1 mg/l 

Table 2.1: Filtered water quality criteria. 

 

A filtrate that does not meet any of the above criteria is not allowed in step of OI and must be 

rejected. 

1.4. Reverse osmosis step: 



Chapter 2: Description of the station Desalination of EL MARSA in SKIKDA. 

38 
 

 

The Reverse Osmosis stage involves filtering seawater through a membrane under high 

pressure (HP), which is the actual desalination process. The purpose of this step is to minimize 

the amount of dissolved solids in the pre-treated and filtered seawater and to generate permeate 

at a specific flow rate and quality level as the following:  

 

● RO permeate design flow: 10,000 m³/d; 

● Concentration of total dissolved solids required in the final RO permeate: ≤ 450 mg/l. 

 

The high-pressure (HP) pumps feed filtered seawater into the RO membranes for treatment, 

which produces permeate and a discharge of brine. The high-pressure energy of the brine is 

recovered by an Energy Recovery Device (ERD). After passing through the ERD, the water is 

then pumped back into the reverse osmosis system using a booster pump known as the "ERD 

pump". The basic configuration of the RO is as follows: 

 

●  Two (02) RO racks, equipped with an “HP” pump, an “ERD” device, and a “ERD” 

pump, each. 

● The “Clean in Place” (CIP) system for pH regulation and cleaning of RO membranes. 

 

 

Figure 2. 6: The RO step. 

 

1.4.1. CIP membrane washing system: 

 

When required, the CIP system eliminates biofouling and scaling from the RO membranes. 

The system for cleaning comprises an 11 m3 tank to prepare the cleaning solution, a heating 

resistance for the solution if needed, a level detector, a thermometer, a temperature and PH 

transmitter, along with a CIP pump and a cartridge filter to prevent debris from entering the 

membranes. This system is used when: 

 

● Normalized salt passage increases by 10%; 

● The normalized conductivity of the permeate increases by 10-15%; 



Chapter 2: Description of the station Desalination of EL MARSA in SKIKDA. 

39 
 

● The differential pressure between the RO feed and the brine increases by 10-15%. 

 

The cleaning procedure consists of six steps: 

 

● Replacement of residual liquids (permeate and concentrate) in RO membranes, RO 

pressure vessels and piping with new permeate; 

● Preparation and heating of the cleaning solution; 

● Low flow pumping and recycling of cleaning solution through the membranes RO and 

pressure vessels. This is done at low pressure (≤4 bar) to minimize the production of 

permeate; 

● Soaking with the CIP pump switched off, the cleaning chemical remains in the RO 

membranes to react effectively with fouling agents and target scales; 

● High-speed pumping and recycling of cleaning solution through the membranes RO 

and pressure vessels. This is also done at low pressure (≤4 bars) to minimize the 

production of permeate and chase the fallout removed from the surface of the membrane 

by cleaning; 

●  Rinse the applied cleaning solution from the RO membranes with new permeate. 

Continue rinsing until the conductivity and pH of the permeate return to acceptable 

limits. 

 

1.5. Post-processing step: 

 

The objective of post-treatment is to ensure that the pH is regulated, corrosiveness is 

addressed, and the treated water is disinfected to make it safe for drinking. The fundamental 

setup for this process is outlined below:  

 

● Three calcite filters; 

● A tank for treated water with two connected water transfer pumps (1+1); 

● A motorized valve placed at the end of the production line; 

● A suppressor and a pump for washing the calcite filters. 

 

1.5.1. Calcite filters: 

 

The water obtained after the RO phase is distilled water that lacks vital minerals and 

contains manganese (Mn), which is a newly identified water contaminant. As a result, this 

water may cause issues like pipeline corrosion, negative health effects, and unpleasant sensory 

properties. To address these concerns, a calcite contactor is utilized to both remineralize the 

water and eliminate the manganese content. 

The calcite contactor is a pressure filter, in which water passes through a bed of calcite grains 

while dissolving the carbonate minerals of the grains in the passing water until the pH 

approaches equilibrium with the calcium carbonate. The dissolution of calcite adds calcium 

hardness and bicarbonate alkalinity, which are two elements Drinking water essentials needed 

to minimize water corrosiveness. Furthermore, another interesting advantage of calcite is its 

ability to absorb metal cations divalent (Me2+) on its surface. Calcite grains must be 



Chapter 2: Description of the station Desalination of EL MARSA in SKIKDA. 

40 
 

periodically added to the bed to replace dissolved media. Figure 2.7 is a schematic illustration 

of a typical calcite contactor.[20] 

Calcite contactors use the same backwash mechanism as dual filters. 

 

 

 

 

 

 

 

 

 

                                                                                                  Figure 2. 7: Calcite contactor. 

 

 

 

 

1.5.2. Resulting water quality: 

 

At the end of the reverse osmosis phase, the treated water will have the characteristics 

represented in the next board: 

 

Criteria Value 

Temperature Between 13 and 28°C 

PH Between 8,5 and 8,8 

Concentration of Total Dissolved Solids (TDS) ≤ 500 mg/l 

Alkalinity, CaCO3 ≤ 32 mg/l 

Conductivity ≤ 900 µS/cm 

Turbidity ≤ 0.3 NTU 

 

Table 2.2: Filtered water quality criteria. 

 

1.6. Handling rejects: 

 

The term "rejects" refers to liquids that are disposed of during specific stages of the 

treatment process. For instance, this may include washing rejects, filtrate that does not meet 

the criteria outlined in Table 2.1, or the brine generated from the RO process. These liquids are 

collected in a brine tank and ultimately released into the ocean. 



Chapter 2: Description of the station Desalination of EL MARSA in SKIKDA. 

41 
 

 

1.7. dosage: 

 

As previously noted, chemical assays are necessary for treating water. The dosing units 

used for this purpose typically consist of one or two pumps, as needed, and manual stirrers. 

The following list provides details on each dosage and its intended purpose: 

 

● Dosage of iron chloride (FeCl3): the injection of FeCl3 allows the destabilization of 

ionic bonds of water; 

● Dosage of polymer: to reinforce the formation of flocs; 

● Dosage of sodium hypochlorite (NaClO): in order to eliminate and minimize the 

formation and growth of bacterial biofilms on the walls of the inlet pipe sea water; 

● Dosage of sodium metabisulphite (SMBS): in order to eliminate free chlorine and 

oxydants ; 

● Dosage of antiscalant: to prevent, minimize and control carbon and sulfate scaling in 

RO membranes; 

● Dosage of biocide (DBNPA, empirical formula C3H2Br2N2O): the biocide applied in 

our station is based on 2,2-dibromo-3-nitrilopropionamide. It works fast with broad-

spectrum antimicrobial action, particularly effective when This is to control the growth 

of algae, bacteria and fungi. The objective of DBNPA is to prevent biofouling in RO 

membranes; 

● Dosage of caustic soda (NaOH): to increase the PH; 

● Dosage of sodium hydroxide (H2SO4): the purpose of this dosage is to prepare a low 

pH acidic solution for cleaning RO membranes. 

 

2. Instruments and equipment: 

 

In this part, we will discuss the instrumentation used in the EL-MARSA SKIKDA 

desalination plant. 

 

2.1. The sensors: 

 

A sensor is an organ for collecting information, which has been developed from a 

physical quantity, another physical quantity of a different nature representative of the quantity 

collected can be used for measurement or ordering purposes. 

 

2.1.1. Pressure sensor (PT): 

 

The operator can assess the proper functioning of pumping systems by referring to 

pressure readings. The underlying principle of pressure measurement involves detecting 

variations in pressure within a sensing chamber, which in turn triggers movement in a linked 

mechanism and aligns the indicator element. Moreover, these instruments can serve as primary 



Chapter 2: Description of the station Desalination of EL MARSA in SKIKDA. 

42 
 

sensors for a transmission mechanism, which involves linking a mobile link to a linear and 

variable differential transformer.[21] 

Figure 2.8 illustrates the pressure transmitter. 

 

Its main characteristics are: 

Brand : VEGA ; 

Reference : VEGABAR 19 ; 

Measuring range : 0 to 100 Bar ; 

Output : 4-20mA ; 

Accuracy : ±0.5% ; 

Operating temperature : -40 to 85°C ; 

Protection : IP66/IP67.                                                          Figure 2. 8: Pressure sensor.       

 

2.1.2. Level sensors: 

 

Level measurement is a technique used to ascertain the amount of fluids in tanks, such 

as process and storage tanks, silos, or open gutters. The readings obtained from such 

measurements are translated into electronic signals, which are then integrated into the 

regulation circuit of process management. This process is further classified into two categories 

based on the type of measurement method used: continuous and discrete measurement 

methods[21] 

 

2.1.2.1. Radar level sensor (continuous measurement, LC): 

 

This sensor, also called Micro-pilot, operates by emitting high-frequency radar pulses 

from an antenna that bounce off the surface of the product due to a shift in the dielectric 

coefficient. The time it takes for the reflected radar pulse to travel is directly proportional to 

the distance it has traveled. Its main characteristics are: 

 

Brand: VEGA ; 

Reference : VEGAPULS 6X ; 

Measuring range : 120m ; 

Output : 4-20mA ; 

Accuracy : ±1 mm ; 

Operating temperature : -196 ... 450 °C ; 

Operating pressure : -1 ... 160 bar ; 

Frequency : 6GHz, 26GHz, 80GHz ; 

Protection : IP66/IP68 (0.2 bar) ,                                          Figure 2. 9: Radar level sensor.       

                    IP66/IP68 (1 bar) . 

 

 

 

 

2.1.2.2. Float level detector (TOR, LS): 



Chapter 2: Description of the station Desalination of EL MARSA in SKIKDA. 

43 
 

 

The float level switch is a sensor that floats on the liquid to be measured due to its 

low density. The float is attached to a supported swivel lever and moves according to the level 

of the product to be measured. Using a permanent magnet, a Reed contact (gas contact inert) is 

actuated when a predefined switching point is reached. 

 

Its main characteristics are : 

Brand : VEGA ; 

Reference : VEGAFLO ; 

Fluid density : 0.6 to 1.15 ; 

Output : 4-20mA ; 

Operating temperature : max 85°C ; 

Working pressure : max 5 bar ; 

Protection : IP68 . 

                                                                                        Figure 2. 10: Float level detector.  

 

2.1.3. Flow sensor (FM): 

 

Faraday's law of electromagnetic induction is the principle behind the operation of the 

electromagnetic flowmeter. This law states that when a conductive medium flows through a 

magnetic field, a voltage is produced, which is directly proportional to the fluid velocity. The 

magnetic flow meter is best suited for water treatment and other applications that involve 